
 

  

 

  

D22.1  GUIDELINES FOR PACKAGED PLANT 
SELECTION AND OPTIMISATION  
 

 

 

NTUA, revised version: October 2017   



 

I 

 

 

  TITLE OF THE REPORT 

D22.1: GUIDELINES FOR PACKAGED PLANT SELECTION AND OPTIMISATION  

 

SUMMARY 

Deliverable D22.1 is part of Task 22.1 of DESSIN Project which is related to Distributed Reuse in large urban areas. More 

specifically, D22.1 focuses on new membrane solutions and technologies in the form of modular packaged treatment 

solutions (MPTS). The treatment level required is determined by the specific quality objectives for unrestricted urban 

wastewater reuse, identified in the relevant national legal framework, whereas different capacities of MPTS are 
[...]
2.1 MBR Technology ....................................................................................................................................... 27 

2.2 Nanofiltration (NF) Technology................................................................................................................. 29 

2.3 Reverse Osmosis (RO) Technology ............................................................................................................ 30 

3 PROCESS DESIGN ............................................................................................................................. 32 

3.1 Design data ............................................................................................................................................... 32 

3.1.1 Influent characteristics ............................................................................................................... 32 

3.1.2 Treatment Performance ............................................................................................................. 32 

3.2 Design criteria and assumptions ............................................................................................................... 33 

3.3 Process design ........................................................................................................................................... 34 

3.3.1 Preliminary treatment ................................................................................................................ 34 

3.3.2 Biological treatment ................................................................................................................... 35 

3.3.3 RO ............................................................................................................................................... 45 

3.3.4 Disinfection with UV ................................................................................................................... 45 

4 OPERATIONAL CONSIDERATIONS ........................................................................................................ 46 

4.1 Fouling ...................................................................................................................................................... 46 

4.2 Maintenance ............................................................................................................................................. 47 

4.3 Personnel .................................................................................................................................................. 49 

4.4 On-line monitoring and control of treatment system ............................................................................... 49 



 

III 

 

5 OPTIMIZATION OF THE PLANT ............................................................................................................ 51 

5.1 Set-up of the benchmark study ................................................................................................................. 51 

5.2 Results of the benchmark study – Optimization rules ............................................................................... 53 

6 CONCLUSIONS ................................................................................................................................ 58 

7 REFERENCES ................................................................................................................................... 60 

  



 

IV 

 

List of Figures 

 

  

Figure 1: Examples of options for the reduction of viral, bacterial and protozoan pathogens 
by different combinations of health protection measures (WHO, 2006) ........................ 6 

Figure 2: Alternative treatment processes in wastewater reclamation and reuse (Metcalf & 
Eddy, 2007) ..................................................................................................................... 23 

Figure 3: Fields of application of membrane processes (ISA, 2003) .............................................. 24 

Figure 4: Alternative treatment processes in wastewater reclamation and reuse within the 
DESSIN Project ................................................................................................................ 27 

Figure 5: Nanofiltration vs Reverse Osmosis removal capacity..................................................... 30 

Figure 6: Typical treatment scheme for wastewater reclamation ................................................ 34 

Figure 7: Effect of membrane cleaning on the flow at constant pressure (ISA, 2003).................. 48 

Figure 8: On-line monitoring and control of treatment system .................................................... 50 

Figure 9: Flow diagram of the simulated system ........................................................................... 51 

Figure 10: Organic carbon effluent concentrations with respect to SRT ........................................ 54 

Figure 11: NO3-N and NH4-N effluent concentrations with respect to SRT ..................................... 54 

Figure 12: Total nitrogen effluent concentrations with respect to SRT .......................................... 55 

Figure 13: Oxygen transfer rate with respect to SRT ....................................................................... 55 

Figure 14: Sludge production with respect to SRT .......................................................................... 56 

Figure 15: EQI, energy consumption and GHG emissions with respect to SRT ............................... 56 

 

  



 

V 

 

List of Tables 

 

  

Table 1: Health-based targets for wastewater use in agriculture .................................................. 6 

Table 2: US EPA Suggested guidelines for reuse of municipal wastewater – Urban reuse............ 8 

Table 3: Criteria for non-potable uses of reclaimed wastewater in the state of California ........... 9 

Table 4:  Criteria for uses of reclaimed wastewater according to Australian National 
Recycling Guidelines (Radcliffe, 2004). ........................................................................... 10 

Table 5:  Example of criteria for uses of reclaimed wastewater for irrigation according to KDP 
269/2005 in Cyprus ......................................................................................................... 13 

Table 6: Example of criteria for uses of reclaimed wastewater according to Annex II & Annex 
III of JORF 0153/2014...................................................................................................... 14 

Table 7: Water reuse criteria for urban reuse of reclaimed wastewater..................................... 15 

Table 8: Maximum permissible metal concentrations ................................................................. 16 

Table 9: Maximum permissible concentrations for priority and toxic substances ...................... 16 

Table 10:  Example of criteria for uses of reclaimed wastewater according to Annex I.A of RD 
1620/2007. ..................................................................................................................... 18 

Table 11: Suggested guidelines/regulations from different institutions for urban reuse of 
municipal wastewater with reference to the microbiological organisms ...................... 19 

Table 12: Membrane modules characteristics ............................................................................... 24 

Table 13: Characteristic features of different membrane processes ............................................. 25 

Table 14: Wastewater constituents that affect performance of membrane bioreactors ............. 28 

Table 15: Characteristics of commonly used RO membrane configurations ................................. 30 

Table 16: Design flows and loads for selected scenarios ............................................................... 32 

Table 17: Requirements for treated wastewater after MBR ......................................................... 32 

Table 18: Design criteria and assumptions ..................................................................................... 33 

Table 19: Process calculations of the biological treatment process – Scenario 1 – 100 m3/d ....... 40 

Table 20: Process calculations of the biological treatment process – Scenario 2 – 300 m3/d ....... 42 

Table 21: Process calculations of the MBR ..................................................................................... 44 

Table 22: Air scouring ..................................................................................................................... 44 

Table 23: Chemical cleaning ........................................................................................................... 45 

Table 24: Parameters that influence membrane fouling ............................................................... 46 

Table 25: Examples of cleaning chemicals and their applications ................................................. 48 

Table 26: Main features of aeration systems, Source: Judd, (2006) .............................................. 49 

Table 27: Characteristics of the raw wastewater used in the benchmark study. .......................... 51 

Table 28: Effluent quality characteristics used in the benchmark study ....................................... 52 

 



 

VI 

 

List of Acronyms and Abbreviations 

 

DALYs   Disability adjusted life years  

EDCs  Endocrine – disrupting compounds 

EPS  extracellular polymeric substances 

JMD  Joint Ministerial Decree 

MBR  Membrane Biological Reactor 

MF   Microfiltration 

NF  Nanofiltration 

PhACs   Pharmaceutically active compounds 

QMRA  Quantitative microbial risk  

RO  Reverse Osmosis 

TMP  Trans-membrane pressure 

UF  Ultrafiltration 

US EPA  Environmental Protection Agency 

UV  Ultraviolet radiation 

WHO  World Health Organisation 

 

 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [1] 

 

 

Executive summary 

Deliverable D22.1 is part of Task 22.1 of DESSIN Project which is related to Distributed Reuse in large 
urban areas. More specifically D22.1 focuses on new membrane solutions and technologies in the 
form of modular packaged treatment solutions (MPTS). The treatment level required is determined 
by the specific quality objectives for unrestricted urban wastewater reuse, identified in the relevant 
national legal framework, whereas different capacities of MPTS are designed at preliminary level 
accompanied by technical and operational considerations. 

More specifically in chapter 1, Water reuse considerations in an urban environment are discussed 
with main focus on the water reuse criteria established by different organisations including WHO, US 
EPA, California State and the Greek Ministry of Environment. These criteria are related to urban water 
reuse which is distinguished to unrestricted and restricted, according to the relevant provisions in 
regulations in force. In general water reuse guidelines and regulations are directed principally at 
public health protection. For non-potable reclaimed water applications, criteria generally address 
only microbiological and environmental concerns, whereas health risks associated with both 
pathogenic microorganisms and chemical constituents need to be addressed where reclaimed water 
is to be used for potable water supply augmentation. Chapter 2 deals with small scale membrane 
wastewater treatment systems with emphasis on the criteria for the selection of appropriate 
treatment train. For the needs of DESSIN project, compact wastewater treatment solutions are 
investigated that relate to the fact that the water reclamation plant is located close to potential 
applications such as agricultural irrigation and recreational enhancement. These solutions include 
biological treatment with subsequent filtration through the use of Membrane Biological Reactors, 
followed by and advanced membrane treatment with reverse osmosis and disinfection. In this 
chapter the principles of MBR, NF and RO are also discussed under the prism of the applicability in 
relation to the effluent requirements. The process design calculations for the selected treatment 
scheme and for two typical design flows are presented in chapter 3. The design assumptions 
considered include design influent data (flows and typical concentrations), treatment performances, 
design criteria, technical description and process calculations. Chapter 4 presents the operational 
considerations related to membrane systems where the issues of fouling, maintenance and 
monitoring of operation are discussed. Chapter 5 highlights the results of a benchmark analysis which 
aimed to provide rules for the optimization of the operation of the proposed membrane wastewater 
treatment system. Finally the more important conclusions are summarised in Chapter 6. 

 

 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [2] 

 

 

1 Water reuse considerations in an urban environment 

BOX 1: WORKING TERMINOLOGY as per Metcalf & Eddy, 2007 

The terminology frequently used in the field of wastewater reuse is mainly derived from sanitary and 
environmental engineering practice. The terms used are mentioned below: 

Beneficial uses: The many ways that water can be used, either directly by people or for their overall benefit. 

Potable reuse, direct: The introduction of highly treated reclaimed water either directly Into the potable 
water supply distribution system downstream of a water treatment plant, or into the raw water supply 
immediately upstream of a water treatment plan. 

Potable reuse, indirect: The planned incorporation of reclaimed water into a raw water supply such as in 
potable water storage reservoirs or a groundwater aquifer, resulting in mixing and assimilation, thus 
providing an environmental buffer. 

Non-potable reuse: All water applications that do not involve either direct or indirect potable reuse. 

Planned water reuse: Deliberate direct or indirect use of reclaimed water, without relinquishing control 
over the water during its delivery. 

Potable reuse, direct: The introduction of highly treated reclaimed water either directly into the potable 
water supply distribution system downstream of a water treatment plant, or into the raw water supply 
immediately upstream of a water treatment plant. 

Potable reuse, indirect: The planned incorporation of reclaimed water into a raw water supply such as in 
potable water storage reservoirs or a groundwater aquifer, resulting in mixing and assimilation thus 
providing an environmental buffer. 

Sewer mining: The process of tapping into a sewer main and extracting wastewater locally, which can then 
be treated in a satellite treatment and reused for beneficial purposes. 

Urban water reuse: Types of water reuse applications include landscape irrigation in urban settings, air 
conditioning, fire protection, toilet and urinal flushing, water features, commercial car washing and 
laundries and dust control at construction sites. 

Water reclamation: Treatment or processing of wastewater to make it reusable with definable treatment 
reliability and meeting appropriate water quality criteria. 

Water recycling: The use of water that is captured and redirected back into the same water use scheme 
such as in industry. 

Water reuse: The use of treated wastewater for a beneficial use. 

Emerging contaminants: Constituents, which have been identified in water, that are being considered for 
regulatory action pending the development of additional information on health and the environmental 
impacts. 

Endocrine – disrupting compounds (EDCs): Synthetic and natural compounds that mimic, block, stimulate, 
OR inhibit natural hormones in the endocrine systems of animals, including humans. The origins of EDCs 
include pesticides, pharmaceutically active chemicals (PhACs), personal care products (PCPS), herbicides, 
[...]
Clogs membrane pores resulting in diminished 
membrane performance and more frequent 
cleaning; also affects viscosity of sludge 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [29] 

 

 

MF and UF membranes are effective in producing product low in BOD, COD, TSS and turbidity, thus 
focus is given in other effluent water quality issues such as nutrients, viruses and total dissolved solids 
concentrations. In each case the treatment train must consider which types of constituents must be 
removed, thus disinfection stage and post treatment with NF or RO may be applied. 

The principle process variables in the design and operation of MBR systems include the temperature, 
prose size, membrane flux rate, membrane life, bioreactor suspended solids concentration and solids 
and hydraulic retention times. Design considerations include:  

 pretreatment to prevent macro-fouling which can be accomplished by the installation of fine 
screens of 1mm opening 

 air supply for the MBR, to sustain the biological process and cleaning of the membranes 

 membrane fouling control and cleaning, to maintain membrane integrity  

 peak flow management, to enable for an economically sound technical solution 

 biosolids production and management where the balance between SRT and solids in the 
bioreactor should be maintained  

 nutrient removal where additional zones or compartments are added ahead of the aerobic 
zone of the MBR to establish anoxic and/or anaerobic conditions conducive of nutrient 
removal 

 biosolids processing and handling constraints. 

During the selection of appropriate treatment systems different issues should be considered 
including the final use of the effluent, type of disinfection process, future water quality requirements, 
energy considerations, site constraints and economic considerations. 

MBR is a best fit solution when high quality effluent with greater reuse potential is required, satellite 
plants are considered, land limitations are expected, thus reduced footprint is required, potential 
reduction of sludge volume due to high SRT values is desirable. 

In cases where increased removal of dissolved constituents is desirable advanced processes such as 
nanofiltration and reverse osmosis are engaged. NF and RO unlike MF and UF are capable of 
separating dissolved ions from the feed stream. The former use pressure to provide convective flow 
of the liquid through the membrane and NF and RO require hydrostatic pressure to overcome the 
osmotic pressure of the feed stream. 

2.2 Nanofiltration (NF) Technology 

NF technology is used to remove particles in the 200 to 1000 molecular weight range, rejecting 
selected salts and most organic and microorganisms operating at higher recovery rates and at lower 
pressures than RO systems. As previously discussed, spiral wound and hollow fibre are the two 
membrane configurations commonly used. The performance of NF with respect to the removal of 
specific organic constituents is site specific related to the characteristics of the water to be treated, 
the type of membrane and the operational strategies. The main issues that are related to process 
performance with respect to the removal of dissolved constituents are rejection rate (up to 60% for 
dissolved solids and 5 log removal for microorganisms) and the degree of variability.  

When unrestricted urban water reuse is required and quality standards of Table 4, 5 and 6 should be 
met, NF technology is not adequate for the removal of substances of molecular weight less than 200, 
as presented graphically in Figure 5.  



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [30] 

 

 

 

 
Figure 5: Nanofiltration vs Reverse Osmosis removal capacity  

2.3 Reverse Osmosis (RO) Technology 

Reverse osmosis is used to remove dissolved materials, commonly salts, under pressures ranging 
from 5 to 70 bar (and up to 120 bar) and at flux rates varying from about 12 to 2000 L/m2-h. RO 
membranes are typically thin film composite membranes in a spiral wound configuration or hollow 
fibre with a pore size of approximately 0,0005 μm. Characteristics of commonly used RO membrane 
configurations are presented in Table 15. 

Table 15: Characteristics of commonly used RO membrane configurations 
  Source: Metcalf & Eddy, (2007)  

Performance characteristics hollow fibre spiral wound 

Resistance to chemical cleaning Good Poor 

Plugging potential High High 

Mechanical cleaning Poor Poor 

Area to volume ratio High Moderate 

Power consumption Good Good 

Membrane replacement costs High Low 

In water reuse applications RO is used for the removal of dissolved constituents remaining in 
wastewater after MBR biological treatment in order to obtain quality characteristics appropriate for 
groundwater recharge, surface water augmentation or industrial use (e.g. cooling tower). Dissolved 
solids rejection rate could reach 98% and 7 log removal for microorganisms. 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [31] 

 

 

Process design considerations for NF and RO systems include: 

 Feedwater characterisation, in order to identify the constituents that are related to high 
potential for membrane fouling 

 Pretreatment, that should be considered to extent membrane life 

 Flux rate, that influences system costs and membrane life 

 Recovery that affects solute rejection and membrane performance 

 Membrane fouling, for the establishment of cleaning procedures 

 Membrane life, which is the principle economic consideration that governs successful 
application of membrane technology 

 Operating and maintenance costs 

 Recycle flows to control membrane velocity, influent concentration and flow variations 

 Retentate and backwash disposal, especially when chemicals are used for membrane 
cleaning and large volumes of waste require disposal. 

 

 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [32] 

 

 

3 Process design  

3.1 Design data 

Water reuse objective within DESSIN project is related to unrestricted urban reuse as specified in the 
Greek National legal framework and specifically article 6 of the JMD 145116/2011 and quality levels 
and treatment processes identified in relevant Annexes I, II and IV. The design is performed for two 
different inflow scenarios with the same quality characteristics. 

3.1.1 Influent characteristics 

The process design calculations of the proposed plant are based in the data given in Table 16.  

Table 16: Design flows and loads for selected scenarios 

Parameter  Units Scenario 1 Scenario 2 

Daily flow m3/d 100 300 

Hourly peak flow m3/h 6.3 18.9 

 l/s 1.75 5.25 

COD kg/d 30.0 90.0 

BOD kg/d 75.0 225.0 

SS  kg/d 37.5 112.5 

TKN  kg/d 6.0 18.0 

TP kg/d 1.25 3.75 
  

  

COD mg/L 300.00 

BOD mg/L 750.00 

SS  mg/L 375.00 

TKN  mg/L 60.00 

TP mg/L 12.50 

The design loads correspond to the anticipated maximum average weekly loads entering the 
treatment plant during the year. The design flow corresponds to the maximum daily flow.  

The process design of the plant will be performed for wastewater temperatures equal to 12oC winter 
and 23oC for winter and summer, respectively. The Total Coliform concentration at the inflow is equal 
to 30 × 106 TC/100ml, and the percentage of volatile solids to total suspended solids is considered 
70%. 

3.1.2 Treatment Performance 

The treated wastewater will comply with the following requirements (Table 17): 

Table 17: Requirements for treated wastewater after MBR 

Parameter  Units Effluent characteristics 

Total Coliforms  ΤC/100 ml ≤ 2 for 80% of the samples and  

≤ 20 for 95 % of the samples 

BOD5  mg/L ≤ 10 for 80% of the samples 

SS   mg/L ≤ 2 for 80% of the samples 

Turbidity  mg/L ≤ 2 for 50% of the samples 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [33] 

 

 

Parameter  Units Effluent characteristics 

Total nitrogen mg/L 15 

Ammoniacal nitrogen mg/L 2 

Further to the above minimum requirements, the quality objectives of Tables 5 and 6 should also be 
met. 

3.2 Design criteria and assumptions 

Table 18 presents for each treatment phase the proposed design criteria. 

Table 18: Design criteria and assumptions 

Treatment stage Design Criteria Comments 

Preliminary treatment / Compact system 
Screen unit 

Grit unit 

 
opening 6 mm 
95% removal of inorganic material of 
greater than 0.2mm diameter  

The unit is designed for peak 
flow. 

Equalisation tank Mixing providing air ≤ 0,8m3/m3-h The unit is designed in order 
to provide for constant flow 
to the downstream units. 

Fine screen opening 1 mm The unit is designed for daily 
flow. 

MBR with biological nitrogen removal 
Anoxic tank  

Aerobic tank 
MBR unit 

 
 

• Minimum sludge age for total 
(aerobic and anoxic) volume 18 d  

• Separate anoxic tank for needs of 
the of the denitrification process  

• MLSS ≤ 15.000 mg/L – selected 
value 10.000 mg/L 

• Volumetric load ≤0,6 KgBOD5/m3.d 
• Design flux 30L/m2-h 

 
 
Winter temperature: 12oC  
Summer temperature: 23oC  
 

Disinfection with chlorine • plug flow configuration of the 
contact tank (flow ratio of length / 
width greater than or equal to 40)  

• minimum contact time of 60 min  

The Total Coliform 
concentration after MBR is 
equal to 105 TC/100ml 
 
The unit is designed for peak 
flow. 

UV disinfection • minimum dose of 60 mWsec/cm2 at 
end of lamp life  

• UV system transmittance may not 
exceed 70%. 

The Total Coliform 
concentration after MBR is 
equal to 105 TC/100ml 
 
The unit is designed for peak 
flow. 

Residual chlorine 2 mg/L  

Reverse osmosis • Minimum recovery 75%  

 

 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [34] 

 

 

3.3 Process design  

3.3.1 Preliminary treatment 

Feedwater is pumped from the local sewerage network to the satellite wastewater treatment plant. 
The capacity of the inlet pumping station is capable to pump the maximum hour flow to the 
preliminary treatment units that include a coarse screen with 20mm openings and a compact fine 
screen-grit system. The capacity of the preliminary treatment will adequately treat the peak hour 
flow. The screens with opening of 6 mm allow for the retention of solids and the grit-grease unit for 
the protection of the downstream equipment from sand particles and grease and oil. The system 
combines the benefits of both aerated grit traps by using a highperformance grit trap with a small 
overall plan area. The wastewater flows firstly through an inlet screen that retains, washes, compacts 
and dewaters the solids contained within the flow. The screened wastewater then passes into an 
aerated grit trap that reduces the settlement of organics within the flow by the action of an aeration 
system within the grit trap. Grease along with other greasy material are collected in a separate 
integrated grease trap chamber from where the grease is automatically discharged. Whilst the 
separated particles are removed from the grit trap by classifying screws, they are simultaneously 
being statically dewatered prior to being discharged into a container.  

The preliminary treatment unit will have a capacity of 2 l/s and 6 l/s for scenarios 1 and 2 respectively 
in order to adequately treat the peak wastewater flows. The pretreatment constists of a coars sceen 
(2mm), and a compact screen – grit and grease removal system of the aforementioned capacity. 

The outlet flow from the pretreatment unit enters the equalisation tank from where sewage is 
pumped to the main treatment units. The main treatment units consist of a fine 1mm screen, 
biological treatment with MBR, an RO unit and a UV disinfection stage (Figure 6). 

 

Figure 6: Typical treatment scheme for wastewater reclamation 

The screen is a crucial pretreatment stage when MBR technology is selected. With an opening of 
1 mm the fine screen is capable to treat the maximum design flow of the treatment plan and is 
automatically backwashed. The system consists of a cylindrical drum screen which allows a complete 
separation of solids larger size and fibrous materials.  

The biological treatment applied is activated sludge with simultaneous stabilization of sludge and 
advanced nitrification and denitrification. Sludge separation is performed through the membrane 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [35] 

 

 

system (MBR), while the supply of oxygen is conducted through an aeration system that consists of 
a blower and fine-bubble diffusers. 

3.3.2 Biological treatment 

The denitrification stage consists of an anoxic tank equipped with a proper mixing device that ensures 
mixing of the liquor. The mixed liquor from the denitrification tank enters the aeration tank where 
the biological processes of oxidation of the organic load, nitrification and stabilization of sludge take 
place. 

The method chosen is the separation of the mixed liquor from the treated effluent by a system with 
ultrafiltration membranes. The installation of modules is selected each with active filtration of 
280 m2. The submerged membrane modules are installed in separate tank which is fed by gravity 
after the aerobic tank. The filtration can be performed with using a natural water head differential 
pressure generated from a vertical distance between the liquid level of the membrane submerged 
tank and the level of the permeate water outlet. 

Cleaning of the membranes with air (air scouring) is performed thorough an aeration system that 
consists of blowers and coarse bubble diffusers. For chemical cleaning of membrane systems a 
complete system must be installed consisting of NaClO (Sodium hypochloride) and Citric acid dosage 
systems. Chemical cleaning should be an automated procedure with contact time of the membranes 
to the chemical solution of 2-3 hours. 

The sludge from the MBR tank flows to the recirculation and excess sludge pumping station. The 
recirculation sludge is then returned to the inlet of the biological treatment. Excess sludge returns to 
sewage network. 

3.3.2.1 Denitrification tank and aeration tank  

BOD5 removal 

The rate biokinetics determine the loading rate (the rate at which organic matter is introduced into 
the reactor, kgBOD/m3), as determined by Monod kinetics. Accordingly, the rate of reaction is first 
order with respect to a limiting substrate up to a maximum specific growth rate, after which growth 
is unaffected by any increase in substrate concentration: 

Monod Kinetic:   
FK

F

SH 
       (1) 

where 

 F = effluent BOD5 soluble (mg/l) 

 μHmT = maximum growth rate for temperature T ( )}20({

20



  Tkh

mm e ) 

 ΚSH = Monod Constant for Substrate (120 mg/l) 

Based on the fact that 
  b

c




1
 the operation function for the estimation of solids retention 

time (SRT) as a function of soluble BOD concentration at the effluent of the biological treatment is 
the following: 

H

SHc

b
FK

F



 



1
         (2) 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [36] 

 

 

where  θc = sludge age (d) 

  bH  = heterotrophic biomass decay coefficient (0,06 d -1 ) 

For a given SRT and in order to estimate the required aerobic volume the following equation is 
employed, which results from the mass balance in the aerobic tank:  


















cn

NH0nn
fοvooHH

cH

cH

θb1

SEY
SaSFEY

θb1

θβb1

λ

1
S       (3) 

where 

λ = θ/θc 

θ = V/Q= hydraulic retention time (d) 

F0 = BOD concentration at the inlet of the biological treatment 

EH  = BOD removal efficiency 

ΥΗ = heterotrophic biomass yield 

bΗ = heterotrophic biomass decay coefficient 

Υn = nitrifying bacteria biomass yield 

bn = nitrifying bacteria biomass decay coefficient 

SNH0 = ammoniaclal nitrogen at the influent (mg/L) 

En   = ammoniacal nitrogen removal efficiency 

β = inert matter generating rate from the deterioration of biomass  

α = percentage of non-biodegradable organic solids  

Sv0 = concentration of organic solids  

Sf0 = concentration of inorganic solids  

S = MLSS (mg/l) 

For the determination of the recirculation rate the following equation is applied: 

MLSSS

MLSS
r

*

U

des

A


          (4) 

where  

     MLSS =suspended solids in the anoxic - aeration tanks. 

Su* = suspended solids in the MBR tanks.  

 

Nitrification 

The specific growth rate of nitrifying bacteria is adequately described  by the Monod kinetic: 

NH
n nmT

Sn NH DO

S DO

K S K DO
 

   
    

    
    (5) 

where 

μn : specific growth rate of nitrifying bacteria (d-1)        



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [37] 

 

 

μnmT : maximum specific growth rate of nitrifying bacteria (d-1) 

SΝH : ammoniacal nitrogen concentration at the effluent (mg/L) 

ΚSn : half saturation coefficient for nitrification (0,5 mg/l) 

DO : desired concentration of dissolved oxygen in the aeration tank (2 mg/l) 

ΚDO : half saturation coefficient for DO (0,5 mg/l) 

The specific growth rate of nitrifying bacteria depends on environmental conditions and mainly the 
temperature, the pH, the DO concentration and the presence of toxic substances. The variation of 
the specific growth rate of nitrifying bacteria with temperature is described by equation (6) and as a 
result during the design different operation conditions must be assessed, although winter conditions 
are less favourable and provide for a safe design. 

 

μnmT  =  0.60 exp 0.116 (Τ-20)         (6) 

where 

μnmT  : maximum specific growth rate of nitrifying bacteria at temperature Τ  οC  

Regarding the pH impact, the optimum value of pH is 8.5, while for pH values below 7 nitrification 
rate decreases significantly.  

The required retention time for nitrification can be estimated with equations (5) to (7) based on the 
desired ammoniacal concentration in the effluent. 

nn

CN
bμ

1
θ


           (7) 

 

Dentrification 

The removal of total nitrogen by biochemical means demands that oxidation of ammonia to nitrate 
takes place under aerobic conditions, and that nitrate reduction to nitrogen gas takes place under 
anoxic conditions. The micro-organisms responsible for denitrification are autotrophic and thus 
rather slow growing, they demand relatively long SRTs to accumulate and provide close to complete 
nitrification (i.e. above 90% ammonia removal). This presents another advantage of MBRs where long 
SRTs are readily attainable. 

The relevant chemical reaction is the following: 

2ΝΟ3
 - + 2Η +    Ν2 + Η2Ο + 2,5Ο2 

A large amount of oxygen (64%) that was consumed during nitrification can be recovered during 
denitrification (2,8g Ο2/g(ΝΟ3 -Ν), whereas during the denitrificaton process half of the hydrogen 
ions released during nitrification are bound. As a result under controlled denitrification nitrogen 
removal can be achieved, reduction of oxygen demand and avoidance of biological reaction 
disturbances due to pH reduction.   

 

Denitrification requires a sufficient carbon source for the heterotrophic bacteria. This can be 
provided by the raw wastewater, which is why the nitrate-rich waste from the aerobic zone is 
recycled to mix with the raw wastewater. Complete nitrification is common in fullscale MBR 



 

 

 D22.1 Guidelines for packaged plant selection and optimisation                                                             [38] 